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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntmero Page / Pagina: (52) 229 989 1120 fax

05029836 1/5
pateDia:  17/12/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manulacturer's Works Order N* / Confirmacién de Venla

083721/01

Manufacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API 5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 427 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Obt: Obtained / Obtenido
TMin: Transverse Minimum / Minimo Transversal

¥.S.: Yield strength / Fluencia

LMin: Logitudinal Minimum / Minimo Longitudinal

TMax: Transverse Maximum / Maximo Transversal

Min: Minimum / Minimo

Specimen condilion Specimen dimensions Tesl Y. 5. TS .8
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
HeatM* | Samplen*] Ls Type Size Temp KG/MM2 EG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo Qi Tamano de
mm ensayo Required/Requerido Required / Requerido Required % in 2 inches
Thiin: TMin: i % =
Thiax: [ Thax:
LMin: LIMIin: Max Oobt.
*C LMz —_._Smx.. Yo
39674 |499758(|C/B Rec | L | 18.33 x 3.97 TA 34.89 45.33 0.77 31.20
39674 |499759|C/B Rec | L | 18.33 x 4.02 TA 38.50 46.93 0.82 33.80
39674 499760 |C/B Rec | L | 18.31 x 3.98 TA 36.09 46.62 0.77 30.30
39675 |499764|C/B Rec | L | 18.26 = 3.97 TA 35.37 47.75 0.74 30.70
39675 |499765|C/B Rec | L | 18.33 x 3.98 TA 35.80 47.63 0.75 30.90
39675 |499767|C/B Rec | L | 18.36 x 4.01 TA 35.29 45.56 0.77 32.10
Ls: L of the le / Localizacion de la C/B: Body / Cuerpo RMJ: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temp e { Temp A EUL: Extension Under Load Method UTS: Uitimate lensile strength / Resistencia Max: Maximum / Maximo

LMax: Longitudinal Maxi I Maximo L

This is to cerity that the products described here in were manufactured, sampled, tested, and/or inspected in eccordance with the specification referenced and meets the requirements in all respects. This cerificate is issued by a computerized systest and # & vakd with electronic signature. On the onginal cerificate the frade-mark green colored
Tenaris' is stamped. In case the owner of the oniginal cenficale would release a copy of it, he must attest its conformity to the original ane. taking upon himself the responsibility for any unlawful or not allowed wse.  Any alteration andlor fatsfication will be subjected to thi law.

This certificate is not a declaration of origin nor may it be used as a deciarstion of ongin.

Este documenta cendica cue ‘s preducios descritos aqui fueron manwfstiurados, probados woe inspeccionados de acuerdo con la especiticacion de referencia y safi las requenmienios Esie
Tenaris {verde] estd impresa en la hoja. En caso da que el poseedor del cerficado entrague una fotocopia cel mismo, deberd garantizar la conformidad con ol oniginal, y S hace responsable por coakquier uso ilegal o indebide. Cualquier atercion yolalsilicacion serd sujeta a la ey

Este certificado no es, ni puede ser usado, como una declaracian de arigen.

S0 emite un sesema doy es valido con lirma electrdmea

En ¢l cortifcade onginal el logotipo

DICA 777 04 0)
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= Tubos de Acero de México, S.A.
qm :m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
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Date/Dia:  17/12/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N* Customer’s Reference / Referencia del cliente Manulacturer's Works Order N° | Confirmacidn de Venta
083721/01

fMarnufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero Ends / Extemos. NORMAIL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Cuantity / Cantidad. 427 Pes/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N° Sample Uinit Unidad: BHN
Colada N* | Muestra N* Ls JReq. Min: Req. Max:

Resull /Resultade

39674 |499758 |C/B 129
39674 |499759 |C/B| 127
39674 |499760 |C/B 126
39675 |459764 |C/B 130
39675 [459765 |Cc/B 123
39675 |499767 |C/B 127

Ls: | ion of the ple | Localizacidn de la C/B: Body [ Cuerpo R/U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Bend Test
Colada N° Muestra N° Eng ayode Cu vado

39674 |499758 [GOOD/BUENO
39674 [499759 |GOOD/BUENO N
39674 |499760 |GOOD/BUENO
39675 |499764 |GOOD/BUENO

This is 10 cerdify that the products described here in wese manufactured, sampled, tested, andior n with the. and meats he requirements in all respects. This i 5 issued Dy a torized systam and it is valid with electronic signature. On the original cenificate the trade-mark green colored

Teraris' s stamped, In case the owner of the original cenificate would refeass a copy of i, he MUSt attest its conlormity 1o e original one, taking upon himsell (he responsbility for any unlawful or not allowed use. Any alleration and/or falsification will be subjected ta the law
This centificate is not a declaration of origin nor may # be used as a declaration of origin.

Este documento cerilica que los productos deseritos aqul fueron manulacturados, probados yo inspecconatos de Acuendo con [ idn de v satistace los i i Este certificado se emite un sistema ¥ 85 vilido con tima electrdnica.  En el certificado anginal &l logotipo
Tenaris {verde) estd impreso en la hoja. En caso de que el poseedor del cerlilcaco entregue una toocopia del misme, deberd garantizar la cotormidad con el anginal, v se hace responsable por cualquier uso ilegal o indebido, Cuslguier atteracion yio talslicacsin serd sujets a la ley
Este cerilicada no es, nl peede ser usado, come una declaracian oe origen, _ DICA 777 0 0
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= Tubos de Acero de México, S.A.
Tenaris Km 433.7 Carr: Mésico veracruz
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(52) 229 989 1100 tel
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Date/Dia: 17/12/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer's Order/ Cliente Orden - item N° Customer’s Reference/ Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
083721/01
IManufaciure Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMTINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade |/ Grado de acero. Ends / Exremos. NORMAL BEVEL
APT S5L/ASTM Al106/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 427 Pcs/pz Nominal Weight / Pese Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RKG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
TECHNOLOGICAL TEST / ENSAY0OS TECNOLOGICOS |
Healt N* Sample N* Bend Test

Colada N* § Muestra N° Ensayo de Curvado
39675 |459765 [GOOD/BUENO

39675 |499767 JGOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition. 3% _/ Composicion %

C Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 X 10000

Heat |H Max

Colada Min

Sample N° [P Max

|Muestra N° | Min]

39674 H 1z 106 23 3 2 1 11 18 1 33 40 4 2 1 2 19 2 33
499758 [ 1z 106 23 4 3 1.1 ) 12 is 1 37 40 3 1 1 3 19 1 36
499759 P 1z 106 23 4 3 1 11 138 1 ig 36 4 2 1 3 18 A 36
459760 P 13 106 22 4 B, T 12 17 1 33 36 2 1 1 3 20 1 36

F96TS H 12 108 24 3 i 1 13 25 1 a7 24l 6 3 1 1 15 1 33
499764 |3 13 108 23 4 3 1.9 13 25 1 a4 30 3 1 1 3 15 1 35
499765 P 13 io08 24 4 3 1 12 25 1 46 31 4 1 1 3 s 1 36
499767 P 12 108 24 4 2 il 14 24 1 50 31 4 2 1 2 13 ak 35
H: Heat/ Colada P: Product/ Producto
This is to cerify that the products described here in wene manufactured, sampled, tested, andlor in il with the it ang meats the requirements in all respects. This cerificate is issued by a computenzed system and il is valid with electronic signature. O the oniginal certificate the trade-mark green colored

Tenaris' is stamped. In case the ownear af the origingl cerificate would refease a copy of it he must attest its conformity to the ooginal one, 1aking upon himselt the responsibility for any unkawiul or not allowed use. Any atterstion andfor 1alsification will be subjectad {o the law.
This cartificate is not a declaration of arigin nor may it be used as a declaration of origin.

Este documento certifica que los productos descritos agui fueran ios, probados wo i i de acuendo con & especilicacion de referencia y satisface los comespondinnies requenmientos.  Este cedificado s amite fiante un sistema oomp i y s valido con firma electrénica.  En el cerificado original el logotipo

Tenaris (verde) estd imprese en la hoja. En caso de gue of poseedor del certilicado enfregue una totocopia del misme, deberd garantizar la conformidad con el ariginal, y se hace responsable por cualquier uso degal o indebido. Cualquier alteracion yio falsilicackn serd sujeta a la ey
Esle cedilicado no as, ni puede ser usado, come una declaracin de origen,

DICA 777 040
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- Tubos de Acero de México, S.A.
4m :m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Numbet/Nimero Page / Pagina: (52) 229 9891120 fax

05029836 4/5
Date/Dia:  17/12/2005

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manufacturer’'s Works Order N° / Confirmacién de Venta
083721/01
Manufacture Process / Proceso de fabricacion Product Type / Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APT 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 427 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIERE DE CONTAMIMACION DE MERCURIO.

FABRICACTION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIOMAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA MNACE MR-01-75 {22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM Al106/04b.

TRATAMIENTO TERMICO TUBQ (C.N.D.) : DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%.

PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG.
TAMSA REF: 579306

This is to cerdy that the products described Bere in were manufactured, sampled, tested, andior in with the

and meets the requirements in all respects. This ceificale is ssued by a computenzed system and it is vaid with electronic signature. On the ariginal certificate the trade-mark green colored
Tenaris'is stamped. In case the owner of the original certificate would release a copy of i, he must atest its conformity 1o the original one. taking upon himself the responsibility for any unlawiulor not allowed use. Any alleration andior talsiication will be subjectad to the law.
This cerificate is not a declaration of origin nor may it be used as a declaration of onigin,

Este documento cenffica gue los producios des aqui fueron th bados yio | d de acuerdo con [a especiticacion de referencia y sat fos i l . Este dicado se emite I U SISema do y es vilido con firma electronica. En el cenificado onginal &l logotipo
Tenaris {verde) estd impreso en la hoja. En caso de que el poseedor del cericace enregue una Iotocopia del mismo, deberd garantizar Ia contormidad con of original, v se hace respansable por cuakuier uss llegal o indebido. Cualouler alteracion yo falsificacion serd sujeta a la ley.
Esla certificada no s, ni puede ser usado, como ura declaracién de orgen. _ DECA 777 04 0
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: L S

05029836 5/5
DateDia: 17/12/2005

Customer/Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - flem N° Customer’s Relerence / Referencia del cliente Manufacturer's Works Order N° / Gonfirmacidn de Venta
083721/01

Manufaciure Process / Proceso de fabricacion ﬂnv_da:n_ Type / Tipo de producte. Surface / Supericie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
fStancard or Specification / Mormas o espacificacionas. Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quanlity / Canlidad 427 Pcs/pz Neminal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

TAMSA QUALITY DEPARTMENT STGNATURE

CHIEF OF Q
RESPONSABLE DEL JT
HONO.

Quality System Cerified
N7 110850

This is 1o certity that the products described here in were manufactured, sampled, tested, and'or inspected in wilh the ifical and meets the iequirements in all respacts. This cerificale is issued by a computerized sysiem and it s valid with elecironic signature. On the ongenal certificate the rade-mark green colored
Tenaris' is stamped, In case Ihe owner of the original certificate would release a copy of it, he must attest its confoemity 10 the original one, taking upon himsel the responsibility for any unkawdul or not allowed use. Any alterstion ard/or falsification will be subjected to the law.
This certficate s not a dectaration of engin nor may it be used as a deciaration of ofgin,

Este documento certifica que los productos descrilos agul lueson Yo i de acuerda con & especificacion de referencia y satistace los il Este i £ emile i un sistema i ¥ es valido con firma elecirdnica. - En el cerificado onginal el logotipo
Tenaris (verde) esld impreso an la hoja. En caso de que el dor del certl CUe L pial del mismo, deberd garantizar ka conformidad con el original. y se hace responsable por cualguier uso ilegal o indebido. Cualguier alteracion yio lalsiticacion serd sujeta a la oy,
Este cerificado no es, ni puede ser usada, como una declaracion de origen, _ DICA 777 04 0f




